
IndustrIal WasteWater treatment

Dual treatment integral to battery recycling center

Reclaimed water for cooling & process water systems

Mercury—an old problem with new implications

Striking a balance in pretreatment

Key steps to successful coagulation

V O L U M E  4 8  N U M B E R  4    |    I S S N  1 0 7 7 - 3 0 0 2    WInter 2014



www.aqua-aerobic.com    |    815-654-2501

• 5 micron microfi ber cloth media is specifi cally engineered to remove suspended 
   solids, turbidity and fi ne particles up to 50% better than other fi ltration media

• Thick pile construction provides depth for storage of solids particles and 
   removal of small particles to enhance disinfection

• Signifi cantly reduces backwash volume resulting in less energy usage
[...]
gallon (8.7-million-liter) high-density polyethylene-lined 
impoundment, with an underdrain system that prevents 
floating of the liner by reclaiming and pumping 
seasonal high groundwater into the impoundment



22  |  NEWEA JOURNAL  WINTER 2014 NEWEA JOURNAL  WINTER 2014  |  23

3.	 pH	adjustment	stage	2, for “fine” control. This 
tank offers the option for air mixing. A sulfur 
chemical can also be added to this tank if 
required to enhance metals precipitation.

4.	 Rapid	mix	tank	to disperse a high molecular 
weight anionic flocculation polymer. This tank, 
part of the plate clarifier package, has a reten-
tion time of less than 1 minute at design flow.

5.	 Slow	mix	flocculation	tank. This tank is part of 
the plate clarifier package.

The plate clarifier has two air-operated plastic 
double diaphragm sludge pumps, one for sludge 
wasting to a holding/decant tank and one for sludge 
recycle to the stage 1 pH adjustment tank. The clari-
fier is mounted in a “cellar” to allow gravity flow from 
the ferric addition tank through the other chemical 
addition tanks and into the clarifier. The clarifier is 
followed by an effluent/filter feed tank and three 
multi-media filters, of which two filters are normally 
in service while the third is in back wash or standby 
mode. Back wash includes both air scour and water 
steps.  

A filtrate tank and pump supplies back wash water 
to both the process wastewater and stormwater 
dual media filters. The storage tank also supplies 
the water to a separate reuse duplex pump station. 
A filtrate pump station with duplex pumps and 
variable speed motors supplies reuse water to 
hoses, truck wash, and other components. Pressure 
transducers on the pump discharge modulate pump 
speed to provide constant head at variable flow rates 
for an intermittent and variable demand.

A sludge treatment system includes a holding tank 
with decant nozzles, two air-operated metal double-
diaphragm sludge pumps, and a recessed plate 
filter press with gasketed plates for cloth mounts. 
The press frame, initially supplied with sufficient 
plates for 20 cubic feet (0.6 cubic meters), provides 
maximum volume of 25 cubic feet (0.71 cubic meters) 
of sludge cake capacity per press cycle. This allowed 
completion of a sludge batch approximately once 
per week during the initial year of operation. The 
filter press is mounted on a platform with sufficient 
height to insert and remove low-profile roll-off 
containers underneath. Sludge is recirculated to the 
smelter facility for metals reclamation.

Support equipment includes:
• A positive displacement blower with a noise-

reducing enclosure to supply 6 to 8 psig (0.4 to 0.6 
bar) air to the multi-media filter air scour steps, 
and if necessary, to the pH adjustment tanks for 
iron oxidation.

• An air compressor with a 120-gallon (454-liter) 
tank, drier and noise-reducing enclosure to 
supply 100 psig (7 bar) air to the air-operated 
sludge pumps, filter press and EQ tank pulse air 
mixing system, as well as instrument air.

• Chemical storage tanks each with a 6,000 gallon 
(22,710 liter) capacity and metering pumps for 
ferric solution and sodium hydroxide, each with 
dedicated secondary containment.

• A batch dilution system for the emulsion form of 
anionic polymer and associated metering pumps.

• A metering pump, drawing from a drum or tote to 
feed the sulfur chemical.

ProjECt dElivEry
The project was delivered through a design-build 
approach, accelerating implementation of the 
separate wastewater treatment facility, and allowing 
it to be designed, constructed, and online within 
10 months—prior to the battery recycling center 
startup. Three-dimensional digital modeling gave 
Johnson Controls the opportunity to be involved 
throughout the design process, allowing for simpli-
fied coordination checking and ease of construction 
for the mechanical subcontractor. 

|  WASTEWATER TREATMENT INTEGRAl TO JOHNSON CONTROlS  ||  WASTEWATER TREATMENT INTEGRAl TO JOHNSON CONTROlS  |

flow occurring by gravity. The lined impoundment 
bottom is keyed into a clay layer with a peripheral 
and side slope underdrain system. The underdrain 
system is pumped as required by a submersible 
pump to maintain equalized local groundwater level 
and water level in the lined impoundment. 

Roof drainage can contain accumulated lead 
particles from smelting that have settled on the roof 
areas. This collected water is pumped from the lined 
impoundment to the wastewater treatment plant 
(WWTP) for processing in a dedicated treatment 
multi-media system and is reused in the site air 
pollution control scrubbers or can be sent to the 
municipal wastewater treatment plant if the main 
facility is shut down and the lined impoundment is 
full (rare occurrence). Pumps can operate at up to 
180 gallons per minute (gpm) (681 liters per minute 
(Lpm)). The plant sends from 30,000 to 50,000 gallons 
(113,560 to 189,270 liters) of water to the scrubbers 
daily. Of this, less than 30,000 gpd (113,560 Lpd) is 
returned to the process wastes.

Treatment consists of pumping through basket 
strainers and then two pressure filters (sand, anthra-
cite and garnet), removing most particulates and 
thereby preventing fouling of scrubber spray nozzles. 
Filtered water is stored in a 2,000-gallon (7,570-liter) 
tank from which it is pumped to the scrubbers in 
the manufacturing building. If there is insufficient 
stormwater to meet scrubber demand, well water is 
added to the 2,000-gallon (7,570-liter) tank.

waStEwatEr trEatMEnt SyStEM 
dESCriPtion 
The wastewater treatment system is installed in a 
60-foot-wide by 100-foot-long (18.3-meters-wide by 
30.5-meters-long) building, with 18-foot (5.5-meter)
clear interior space. The system is designed for and 
will normally operate at up to 150 gpm (570 Lpm), 

allowing treatment of up to 72,000 gallons (272,550 
liters) per 8 hours of operation. Current flows 
consist of an average of 63,300 gpd (239,600 Lpd) of 
process-related flows with a maximum day flow of 
85,800 gpd (324,790 Lpd). On average day conditions, 
an estimated 52,200 gpd (197,600 Lpd) is discharged 
to the publicly owned treatment works (POTW) 
following pretreatment up to 92,300 gpd (349,390 Lpd) 
on maximum day assuming no reuse. The primary 
contaminants of concern in the wastewater are lead, 
zinc, iron, and antimony.

System components
Process wastewaters are conveyed to the WWTP by a 
gravity sewer discharging to an underground pump 
station (large manhole). The wastewater is pumped 
to a rotary screen mounted on an outside platform 
at approximately 18 feet (5.5 meters) above grade to 
allow gravity drainage to the above-ground 105,000-
gallon (397,500-liter) EQ tank. The pumps are rail 
mounted to facilitate retrieval for maintenance. The 
rotary screen removes debris upstream of the EQ 
tank obviating the need to install a bar rack in a deep 
wet well. The EQ storage tank allows plant operators 
to test wastewater influent and adjust pre-treatment 
chemicals for treatment optimization. The EQ tank 
volume is mixed using a pulse air mixing system.

The treatment system accommodates up to 5,000 
gpd (18,930 Lpd) of dilute electrolyte (high TDS, low 
pH) in case the evaporators in the manufacturing 
building cannot process all dilute electrolyte wastes 
generated. Dilute electrolyte is considered the 
only source of strong acid (sulfuric acid)-bearing 
wastewater to the WWTP. This acidic waste is 
pumped directly from the battery break facility to 
a 10,000-gallon (37,850-liter) storage tank outside the 
WWTP. From the storage tank, the dilute electrolyte 
is pumped at a metered rate directly to the treat-
ment train. Feeding this material into the WWTP at 
a controlled rate saves money on expensive off-site 
treatment and reduces the amount of waste mani-
fested off-site for treatment and disposal. Dilute 
electrolyte is normally received only intermittently 
during an evaporator shut-down or an unexpected 
large inventory of dilute electrolyte waste.

Chemical addition to the treatment train occurs in 
five sequential tanks, each with an agitator:

1.	 Ferric	salt	addition, along with any dilute acid 
electrolyte.

2.	 pH	adjustment	stage	1	for “coarse” control. 
One of the sodium hydroxide metering pumps 
feeding this tank is large enough to accom-
modate the extra demand from electrolyte. This 
tank has both mechanical agitation and the 
option for air mixing if a ferrous salt is substi-
tuted for ferric. The operators can “seed” this 
tank with sludge from the sludge holding tank 
to improve solids contact and floc growth.

Impounded water is treated on demand for debris and potential lead 
contamination with basket strainers and multimedia filtration, and 
used as scrubber make-up water. Treated water surpasses existing 
groundwater quality and reduces spray nozzle maintenance.

To meet permit limits for safe discharge, the wastewater treatment system treats the recycling center’s process effluent with chemical 
pretreatment, clarification, and multi-media filtration: 1. Dilute electrolyte, 2. pH adjustment, 3. Clarifier, 4. Multi-media filtration

The sludge treatment system includes a holding tank with decant nozzles, 
two air-operated metal double-diaphragm sludge pumps, and a recessed 
plate filter press (shown in foreground)



24  |  NEWEA JOURNAL  WINTER 2014 NEWEA JOURNAL  WINTER 2014  |  25

At the 30-percent 
design review, the 
project team identified 
several necessary 
technical elements, 
not included in the 
original scope, which 
were subsequently 
assigned to the team 
and successfully incor-
porated into the design 
and procurement to 
meet the aggressive 
construction schedule. 
Scope changes during 
design included:

• Simplifying the stormwater impoundment 
system as a value engineering item

• Adding a raw wastewater pump station to accom-
modate the division by Johnson Controls of 
overall project scope among project constructors

• Adding a concentrated waste management 
system to allow for more economical manage-
ment of some liquid wastes

• Increasing the capacity of the stormwater reuse 
system to reflect changes in the air pollution 
scrubber system water demands

Speeding implementation was a carefully coordi-
nated construction schedule that called for all major 
equipment to be installed directly after building slab 
completion and framing erection and prior to wall 
panel installation. Additionally, schedule coordination 
allowed the various building trades to complete their 
work in a small footprint while avoiding conflicts. 

oPErational CHallEngES 
Many operational challenges arose during design 
and construction. One challenge was the significant 
change in influent characteristics. It was realized 
that the battery recycling facility needed to recircu-
late water to a higher degree than originally antici-
pated. By wasting some of this flow, the individual 
units would perform better. This meant, however, 
that the wastewater strength increased, and 

operators had to rely more heavily on a sulfur-based 
chemical that would remove lead at lower pH values 
instead of using the normal metals precipitation 
process. Changes in influent flow included:

• Increase in volume of flow. Originally the facility 
was permitted to take up to 100,000 gallons 
(378,540 liters) per day as a daily max and a 
monthly average of 70,000 gallons (264,980 liters). 
This has been increased to 150,000 gallons (567,810 
liters) max day and 100,000 gallons (378,540 liters) 
average day, respectively.

• Higher than 10 ppm lead (design basis). Up to 25 ppm 
lead could be treated if it was sent through slowly. 
To do this, the dilute electrolyte tank was used to 
also accept high lead wastes. Up to 10,000 gallons 
(37,850 liters) of this waste is collected in that tank 
and slowly introduced into the feed train.

• High salt content. TDS values in the range of 60 
to 150 thousand parts per million were destroying 
the floc. Testing determined that if this water was 
sent very slowly, and dilution water was added, it 
could be handled in short intervals.

Another challenge was high (or low) pH water 
being sent to the wet well in error. Thus, acid (or 
caustic) waste, once released, had to be pumped to 
the EQ tank. It was decided during construction not 
to include pH adjustment in the EQ tank. The facility 
is rethinking this approach, possibly adding chemical 
feeds for adjusting wastewater pH sooner. 

It is suspected that the unexpected low pH and 
high TDS caused some bolts to break loose in the 
EQ tank aeration (mixing) system. A couple of the 
aerators are floating on top of the water instead of 
bolted to the bottom. This will require a plant shut-
down or bringing in a temporary storage tank to use 
while repairs are made. The facility is deciding which 
approach is preferred.

Additional challenges included the following:
• Anthracite was being lost from one of the multi-

media filters. Changing the backwash procedure to 
allow air scouring with water eliminated this loss. 

• The air release valve burp on the multimedia 
filters and part of the backwash cycle were 
spilling on the floor. The technicians had to 

squeegee spillage into the drain. This has since 
been piped to the drain trough which drains to a 
sump and is pumped back to the EQ tank.

• The facility was asked to take some refinery 
waste slurry for a few months. The lead content 
was more than 300 ppm. It was determined 
that if it was filtered, the filtrate would pose no 
problem for pretreatment. Therefore, the super-
vising operator suggested pumping this material 
into the sludge holding tank and running it 
through the filter press (J-Press). That allowed 
the lead-containing solids to be dewatered and 
then taken to the furnace for lead reclamation. 
Approximately fifty 500-gallon (1,890-liter) totes 
were processed in this manner. 

The design-build team provided startup services, 
operator training, and an O&M manual to help 
ensure the quality operation and compliance of the 
highly efficient system. A supervising operator from 
the team was provided for the treatment facilities 
through September 2013 start-up. Johnson Controls 
has since decided to continue with an outside super-
visor at the site for continuity and quality control.

The wastewater treatment facility has been in 
compliance since the recycling center’s startup, 
even surpassing performance requirements when it 
successfully treated components well above design 
parameters during testing and commissioning. 
Operational highlights, in addition to the challenges 
that were overcome as described above, include the 
following:

• The entire process worked exceptionally well 
for what it was designed to treat. The lead was 
precipitated out at the optimum pH value and 
was returned to the main facility for removal as 
cake in the furnaces.

• The treatment system allows the ability to recycle 
the water back to the EQ tank if it doesn’t meet 
certain criteria, a capability not many pretreat-
ment systems provide. Providing this capability 
allows further treatment to ensure permit 
compliance before discharge.

• The technicians hired to operate the pretreat-
ment plant were easy to train and learned the 
process in a short time. Although training is 
regularly refreshed, and these personnel also 
remain open to new suggestions; their willing-
ness to learn is commendable.

SuMMary
Johnson Controls’ battery recycling center is an 
important advancement in the company’s commit-
ment to manage and minimize its impact on the 
environment and strengthen its competitiveness. 
Essential to the center is an integrated stormwater 
and wastewater treatment and recycling system that 
employs modern controls to protect the public and 
the environment from exposure to contaminants

Implemented through a design-build approach, 
the facility treats process wastewater, generated by 
the recycling facility, to meet permit limits for safe 
[...]
offline during necessary process adjustments.

Filtration tECHnologiES
Filtration technology is common in power plant 
reclaimed water systems, and in several states is 
required by the state’s department of environmental 
protection. It may be that even when regulatory 

table 1. typical requirements for cooling water quality

water Quality 
Parameter

Maximum allowable 
Concentration in reuse 
water

reason for water-Quality 
requirement

Ammonia <1.0 mg/L NH3-N Two of the case studies 
required low levels of 
ammonia to guard against 
stress corrosion cracking 
copper/zinc alloy heat 
exchangers, and the third 
was due to ammonia 
in the influent fill to the 
cooling tower. 

Chloride Less than 100 mg/L as 
Cl (1,000 mg/L as Cl in 
recirculated water at 10 
cycles of concentration)

Typical heat exchangers 
are constructed of 
304ssT, which is resistant 
to only 300 mg/L Cl.

Ortho-phosphate 0.5 mg/L as p High ortho-phosphate 
results in calcium 
phosphate scaling of heat 
exchangers.

agencies do not specifically require filtration in 
their reclaimed water regulations, it is implicitly 
required due to air permit regulations and public 
perception. As an example, an East Coast power 
plant’s reclaimed water process was required to 
include filtration in addition to chlorination to abate 
the presence of enterococci in cooling tower aerosols. 
The following are typical filtration technologies that 
have been used:

• Continuous backwash sand filters have been 
applied for more than 20 years in water reclama-
tion applications. These systems eliminate the 
need for backwash equalization basins and, in 
some cases, may allow higher filtration rates.

• Cloth filtration, a relatively new technology, 
uses porous material such as perforated disks 
or cloth media as filtration media, with filtra-
tion taking place on the surface. Several cloth 
filtration installations are now in operation. 
Cloth disk filters have had challenges operating 
on poor-quality secondary effluents (low solids 
retention time), and are typically not applicable 
for chemical phosphorus removal.

diSinFECtion
Reclaimed water for industrial pretreatment 
routinely includes disinfection even though it may 
not be required by the regulations. The addition of 
disinfection to limit biological re-growth is a primary 
concern for equipment. Normally, a contact tank or 
service water tank is provided to achieve the desired 
contact time for pretreatment, and disinfection is 
achieved by sodium hypochlorite or chloramination.

• Free chlorine disinfection provides a high degree 
of disinfecting power, and is a proven, cost-
effective disinfection process used in non-potable 
reuse applications. Recent concerns (in Arizona, 
California, and Florida) include trihalomethanes 
(THM) in NPDES discharges.

• Monochloramine disinfection is used at plants 
that do not provide full nitrification, and by some 
that need to meet lower THM limits. However, 
this increases N-Nitrosodimethylamine (NDMA) 
concentrations and is a less-powerful disinfectant.

• Preformed monochloramines minimize THM and 
NDMA formation. Preformed monochloramines 
have been implemented in at least one power 
plant reclaimed water system and are being 
tested at California and Arizona water reclama-
tion plants.

SuStainaBility and EMBodiEd EnErgy in 
tHE watEr CyClE
Use of reclaimed water for power plant cooling water 
systems is an important sustainability factor, since 
stresses are continually being placed on aquatic 
habitats, potable water systems, and consumptive 
uses. Sustainability in water resources requires 
that we consider the principles of embodied energy 
when making decisions regarding the water cycle. 
The value of recycled water includes the embodied 
energy that is reclaimed from the water cycle. 
Figure 3 depicts the principle of sustainability in 
water reuse (Wilson, WEF 2009). This figure depicts 
how the cumulative energy at the point of water 
reuse shortens the natural water cycle to reduce the 

Figure 3. 
Sustainability 
principle in 
reclamation

|  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  ||  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  |



30  |  NEWEA JOURNAL  WINTER 2014 NEWEA JOURNAL  WINTER 2014  |  31

embodied energy through a recycle loop that circum-
vents and substitutes for the energy intensity of the 
potable water treatment and distribution system.

The energy value chain associated with the 
embodied energy in the water recycling process is 
cumulative and significant. This, in fact, is a triple 
bottom line advantage since reclaimed water that 
is recycled for power production is the definitive 
example of the energy-water nexus. 

CaSE Study 1 
East Coast 635-megawatt combined-cycle 
reclaimed water cooling water system
The case study is a 635-megawatt (MW), including 
107 MW of duct firing capacity, combined-cycle, 
natural gas-fired power plant on the East Coast. 
The reclaimed water system includes cooling tower 
make-up water, feed-water to the ultra-filtration 
(UF) and reverse osmosis (RO) systems, and service 
water for heat recovery steam generator, evaporative 
cooler, and fire water system. Figure 4 depicts the 
major unit processes for the treatment train. The 
raw-water feed is taken from the WWTP to a pump 

station, through a continuous up-flow sand filter 
and clearwell. Sodium hypochlorite is then added 
prior to the chlorine contact tank and cooling tower 
makeup water. The sand filter backwash is directed 
to the solids dewatering system, and supernatant is 
returned to the sand filter system.

Filtered water from the sand filter clearwell is 
directed toward the UF system and then to the 
service water tank and RO system. Backwash from 
the UF system is returned to the raw wastewater on 
its way into the sand filter. Monochloramines are 
added prior to, and into, the service water tank. The 
RO permeate is directed to a transfer tank and an ion 
exchange demineralized water system.

Much water-quality characterization and jar 
testing were completed prior to finalizing the unit 
process design for this project. One of the major 
equipment suppliers had been working closely with 
the owner and WWTP operator for a few years. 
Fortunately, this supplier expended significant 
time and resources to complete additional water 
analyses to guide the engineer in selecting the best 

unit processes to achieve the required water quality. 
Since a lot of the wastewater characterization was 
completed over an extended period, the supple-
mental water-sampling program was expedited and 
took only about 30 days to complete.

discussion of raw water quality and effect on 
process selection
Since the raw secondary effluent ammonia was only 
about 1 mg/L NH3, and both biochemical oxygen 
demand (BOD) and chemical oxygen demand (COD) 
were low, further biological treatment was not 
needed. Therefore, the initial treatment process for 
the reclaimed water was determined to be filtration. 
Several filtration systems were considered for the 
raw source water, including cloth disk filtration 
and two types of up-flow sand filters. However, a 
common type of continuous up-flow sand filter 
was selected, since it had been shown to provide 
adequate treatment on similar water quality for the 
process train followed by chlorine contact basins. 
The chloride, iron, TSS, and TDS concentrations were 
low and, therefore, the water was relatively easy to 
treat and required minimal chemical addition. Table 
1 summarizes the raw water quality of the municipal 
wastewater effluent prior to treatment at the power 
plant’s water pretreatment plant.

Figure 4.  
East Coast 
635-MW 
combined-
cycle water 
pretreatment 
plant 

lessons learned
A few design modifications and lessons learned 
for this relatively simple water-treatment system 
were required. A strainer was added between the 
up-flow sand filters and the UF system to capture 
some solids and colloidal material. Originally 
this was not included but was added due to the 
request of the UF manufacturer. This addition 
was needed since it captured some solids that 
escaped the sand filters. The UF backwash was 
routed to the inlet of the up-flow sand filters at a 
rate of approximately 2 minutes every hour and 
did not adversely affect water quality. The solids 
underflow from the sand filter to the equalization 
tank averaged 0.5 to 1 percent solids. This made 
pumping solids easy, and allowed the press 
filtrate to be equalized and blended with the 
plant outfall.

The process water system for the plant 
included RO followed by mixed-bed ion exchange 
to further polish the RO permeate. The ion 
exchange is regenerated onsite. A cartridge filter 
precedes the RO system and was included at the 
request of the manufacturer even though the 
cartridge filter has a larger passing size than the 
UF system. The RO reject includes the addition of 
sodium bisulfite injection. The sodium bisulfite 
feed is upstream of the RO booster pumps to 
lower chlorine to acceptable levels for the RO 
membranes. The remaining chlorine is neutral-
ized by the bisulfite before going to the plant 
outfall.

The plant waste is not combined into a single 
neutralization tank, since pH adjustment is 
separated to the extent possible from chlorine 
neutralization. This reduces the size of the pH 
neutralization tank and system.

The plant has a large demineralized water-
treatment system that is needed due to large 
variations in demand, since the power plant is 
designed to operate on natural gas as well as 
fuel oil. When the plant runs on fuel oil, the 
demineralized water system demand increases 
significantly for nitrogen oxide control.

design criteria
The design criteria for the up-flow sand filters are 
shown in Table 2.

The existing up-flow sand filters are achieving 
effluent TSS in the 3 to 7 mg/L range, and are 
operating effectively for the downstream UF 
system and the chlorine contact basin.

CaSE Study 2
East Coast 735-Mw combined cycle
This case study is for a 735-MW, new 2-on-1 
combined-cycle (2x1 CC) power plant with 
two heat recovery steam generators and one 

|  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  ||  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  |

table 1. Case Study 1—East Coast 635-Mw 
combined-cycle raw feed water quality

Parameter in raw Feed Secondary 
Effluent 

avg. raw water 
Concentration*

Flow (gpm) / (Lpm) 6,200/23,500

Alkalinity (bicarbonate) 60

Ammonia 1.2

biochemical Oxygen demand (bOd) 3.1

Chemical Oxygen demand (COd) 22

Chloride 110

iron 0.15

MbAs 0.07

pH 6.5-7.7

Tds 624

Total Organic Carbon (TOC) 4.3

Tss 8

Langlier saturation index (Lsi) -1.2

*(mg/L or gallons per minute)

table 2. up-flow sand filter design criteria

Parameter value notes

peak Flow, mgd 8.9 peak flow 8.9 mgd (33.7 mLd); 
average flow 6.6 mgd (25 mLd)

peak influent Tss, mg/L 20 Expected loading rate from 
municipal secondary effluent 
process

Average influent Tss, mg/L 10 Expected loading rate from 
municipal secondary effluent 
process

Average Effluent Tss, mg/L 5

peak Hydraulic Loading 
Rate, gpm/ft2 (Lpm/m2)

4.75 
(194)

With 24 units in service (one in 
standby)

Number of Units 24  + 1 50 sf/unit  (4.65 sm/unit)   

Figure 5. East Coast 735-MW combined-cycle water pretreatment plant

steam turbine. The gas turbines use duct firing and 
evaporative coolers on their air inlets to increase 
power output. The cooling tower is used to cool the 
condenser cooling water. The supply to the power 
plant for all but potable uses will be secondary-
treated wastewater from a local municipal WWTP. 
Figure 5 depicts the process flow diagram. The 
plant water uses include cooling tower makeup, 
demineralized water treatment for boiler makeup, 
blending with service water for evaporative coolers, 
and service water.

discussion of raw water quality and effect on 
process selection
Significant differences exist between the raw water 
quality of Case Study 1 and that of this facility.  
The most significant is the amount of ammonia that 
needs to be oxidized from an average of 15.6 mg/L  
to < 1 mg/L. Additionally, further reduction in 
biochemical oxygen demand, chemical oxygen 
demand, and TSS is necessary to achieve the desired 
water quality for the cooling tower makeup. Table 3 
depicts the raw secondary effluent quality for Case 
Study 2. 



32  |  NEWEA JOURNAL  WINTER 2014 NEWEA JOURNAL  WINTER 2014  |  33

Equalization was provided to temper the possi-
bility for ultra-low secondary plant flows and to 
enable taking a unit process offline for maintenance. 
It also provides contact time for iron and manganese 
oxidation with permanganate. The equalization 
basin was used to establish and initiate the gravity 
hydraulic grade line for the pretreatment plant. 
Sodium bisulfite is added to dechlorinate the water 
prior to the biological system. Several biological 
systems were evaluated, including MBR, MBBR, and 

IFAS. However, the BAF was chosen due to previous 
experience with the technology, simplicity of opera-
tion, and the number of pretreatment plants that 
use it for nitrification.

The process flow diagram changed configurations 
in at least two significant ways during design:

• Originally, the diagram included plate settlers 
and phosphorus removal followed by the BAF; 
however, concerns about process loading, 
sloughing of biomass, and TSS carry-over 
required a unit process change.

• The second version of the diagram had the BAF 
ahead of the plate settlers. However, following 
much process discussion, and because of changes 
that effectively eliminated the requirement for 
phosphorus removal and the addition of filtra-
tion to temper any aerosol drift, the downstream 
process was changed to cloth disk filters.

The BAF was selected for flexibility, redundancy, 
the ability to completely nitrify, and efficient 
carbonaceous BOD removal. Cloth disk filters were 
chosen for filtration and polishing of TSS to meet 
plant discharge limits. Since metal salts would not 
be added for phosphorus removal, cloth disk filters 
could be used. Breakpoint chlorination was included 
in the unlikely event that ammonia breakthrough 
occurs after the BAF. Sodium hypochlorite was 
included to convert remaining ammonia, meet other 
oxidant demands, disinfect for fecal coliforms, and 
establish a free-chlorine residual for downstream 
biological growth control. The BAF backwash is 
equalized and blended into the BAF effluent to 
minimize solids treatment. Similarly, the disk filter 
backwash is equalized, underflow is sent to a plate 
settler, and the supernatant is sent at an equalized 
rate to the disk filter influent. Chemicals used in the 
treatment process include potassium permanganate 
(KMnO4) for iron and manganese oxidation, sodium 
bisulfite (Na2SO4) for dechlorination, polymers for 
plate settler on disk filter backwash treatment, 
ferric sulfate (FeSO4) for plate settler on disk filter 
backwash treatment), caustic soda (NaOH) and/or 
sodium carbonate for pH and alkalinity adjustment, 
and sodium hypochlorite (NaOCl) for breakpoint 
chlorination and disinfection. The TSS limit for the 
plant discharge outfall is 60 mg/L.

lessons learned
Several lessons learned came from this case study. 
The first is that process selection that includes 
biological treatment and filtration is significantly 
more complex and costly than filtration alone. Raw 
water quality is the difference that can increase the 
water pretreatment cost by $5 million to $10 million. 
Additionally, the elimination of phosphorus removal 
drove the change to cloth disk filtration. However, 
if phosphorus removal had remained as a design 
requirement, the plate settlers would have been 

chosen for polishing of TSS. Supplemental alkalinity was 
included to protect the process from a concurrent peak 
flow and peak ammonia loading condition. The number of 
BAF cells was increased by the manufacturer from six to 
eight to allow standby filter cells to be brought in and out 
of service and the cells to be backwashed out of sequence 
to optimize effluent ammonia.

design criteria
The effluent performance and flow and influent loading 
criteria for the BAF are shown in Tables 4 and 5. The 
manufacturer determined the basis of design for the 
size of the filter cells for the BAF. The specification was 
prepared to allow two BAF manufacturers and three cloth 
disk filter manufacturers to propose on a qualifications-
based selection. Table 6 shows the basis of design informa-
tion for the BAF and cloth disk filters.

The water pretreatment plant is under construction, 
and equipment for the BAF and cloth disk filters are 
being procured. Based on recent experience with BAFs 
and water pretreatment plant water quality from another 
power plant with a BAF, we anticipate achieving the 
effluent goals.

CaSE Study 3 
Central Mountain coal-fired power plant
The case study is a 717-MW low-sulfur, coal-fired power 
plant in the central U.S. The reclaimed water system 
includes cooling tower make-up water and feed water to 
the plant service water system. Figure 6 depicts the major 
unit processes for the treatment train. The raw water feed 
is taken from the secondary WWTP to a pump station.

table 3. Case Study 2 East Coast 735-Mw combined-cycle raw feed 
water quality

Parameter in raw 
Feed Secondary 
Effluent 

average 
raw water 

Concentration*

Case Study 2 Biological 
treatment and Filtration 
Compared to Case Study 1 
Filtration only

Flow (gpm) / (Lpm) 3,250/12,300 Flow range from minimum of 
2,000 to 5,000 gpm  
(7,500 to 19,000 Lpm)

Alkalinity 
(bicarbonate)

180 better pH buffer than Case 
study 1

Ammonia 15.6 biological pretreatment 
required to reduce NH3 
concentration to <1.0 mg/L

biochemical Oxygen 
demand (bOd)

36 biological pretreatment 
required to reduce bOd 
concentration to <5.0 mg/L

Chemical Oxygen 
demand (COd)

56 COd/bOd ratio indicative 
of biodegradable organics, 
beneficial for biofiltration 
pretreatment

Chloride 201 Higher chloride to require 
a close look at materials of 
construction for cooling water 
condenser

iron 0.33 iron moderately high, indicative 
of some corrosion and 
pretreatment for iron removal

MbAs 0.42 Higher foaming potential, 
biofiltration pretreatment likely 
to reduce

pH 6.8-7.1 Typical pH

Tds 655 Typical Tds

Total Organic 
Carbon (TOC)

16 Additional pretreatment 
required to reduce TOC 
concentration to <5.0 mg/L

Tss 11.3 Tss higher than in Case study 1 
and further filtration required

Langlier saturation 
index (Lsi)

-0.8 gray water somewhat 
corrosive to carbon steel

*(mg/L or gallons per minute)

|  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  ||  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  |

table 4. required effluent performance criteria for BaF

daily Average Less than 2.5 mg/L NH3-N

30-day (monthly) Running Average Less than 1.0 mg/L NH3-N

table 5. Flow and influent loading design criteria for BaF

Parameter Peak day average 
day

Monthly 
average

Ammonia Load (lb/day)/ (kg/day) 1,532/696 729/331 729/331

Flow (mgd) 3.02 mgd 
(11.43 mLd)

4.70 mgd 
(17.79 mLd)

7.35 mgd 
(27.82 mLd)

pH (s.U.) 7.0 7.4 7.6

Alkalinity (mg/L caCO3) 139 194 244

Temperature (deg C) 12 20 25

Tss (mg/L) 10.0 12.4 20.5

CbOd (mg/L) 3.1 7.6 13.7

Ammonia Nitrogen (mg/L) 12 18.6 25

table 6. BaF and cloth disk filter design criteria

BaF design Criteria

Filter Cells 8

Cell size 304 ft2 (28 m2)

depth 11.48 ft (3.5 m)

Hydraulic peak (N-1) 2.86 gpm/sf (117 Lpm/sm)

Hydraulic Maximum (N) 2.17 gpm/sf (88 Lpm/sm)

CbOd (Loading Rate) 30 lbs/1,000 ft3 (482 kg/m3)

Tss (Loading Rate) 45 lbs/ 1,000 ft3 (722 kg/m3)

NH3-N (Loading Rate) 55 lbs/1,000 ft3 (883 kg/m3)

sludge generation 1332 lbs/d (605 kg/d)

backwash Wastewater 
(Max Month)

261,046 gallons/day  
(988,059 L/day)

Air (process/cell) 154 scfm (4.4 scmm)

Air (backwash/cell) 200 scfm (5.7 scmm)

Cloth disk Filter design Criteria

Number of Units two duty, one standby

peak day Loading  
(gpm/sf) (N-1)

4.65 (190 Lpm/sm)

peak instantaneous 
Loading (gpm/sf) (N-1)

4.88 (200 Lpm/sm)

Filtering Area/Unit 548

Media Rating (microns) 10

discussion of raw water quality and  
effect on process selection
Raw water is taken from a WWTP approxi-
mately one-half mile away from the power 
plant. The raw-water ammonia is variable and 
can range from 10 to 20 mg/L. This has been 
shown to affect the performance of the BAF 
but not significantly enough to cause a plant 
upset. Unit processes include BAF, rapid mix, 
flocculation, sedimentation, gravity filters, 
chlorine contact, and a service-water storage 
tank prior to the cooling towers and plant 
process water systems.

water-quality discussion
The raw water quality between Case Studies 2 
and 3 are similar in that ammonia concentra-
tions are significantly higher than that in Case 
Study 1, since the amount of ammonia that 
needs to be oxidized ranges from an average 
of 15.8 mg/L to < 1 mg/L. The original primary 
ammonia removal was from breakpoint 
chlorination, which required excessive 
chemical usage, and corroded equipment and 
structural components. The BAF was installed 



34  |  NEWEA JOURNAL  WINTER 2014 NEWEA JOURNAL  WINTER 2014  |  35

|  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  ||  REClAIMED WATER FOR COOlING WATER AND PROCESS WATER SYSTEMS  |

to reduce chemical costs and corrosion. 
Additionally, the BAF aeration improved 
source-water treatability, further reduced 
BOD, and removed ammonia effectively. The 
gravity filters reduced TSS and provided 
operational flexibility for the desired water 
quality for the cooling tower makeup. Table 
7 depicts the raw secondary effluent quality 
for Case Study 3.

design criteria
The required effluent performance, flow, 
and influent loading criteria for the BAF for 
Case Study 3 are shown in Tables 8 and 9.

lesson learned
The lesson learned from this case study is 
that the operational problems and cost of 
breakpoint chlorination are greater than 
the capital cost of the BAF construction. 
Breakpoint chlorination required excessive 
chemical use, and the BAF significantly 
reduced sodium hypochlorite chemical 
costs.

SuMMary
Numerous reclaimed water systems are 
in use for cooling water makeup and 
process water at power plants. The power 
industry uses a significant amount of 
water for cooling water. In some regions 
the demand can approach 80 percent of 
the surface water withdrawal. This practice 
is not sustainable and, in fact, increases 
the conflict among water needs. Use of 
reclaimed water from municipal WWTPs for 
power plant cooling water, boiler feed, and 
other consumptive uses is sustainable and a 
growing practice. Engineers should consider 
several important design issues in selecting 
the appropriate treatment process, as 
outlined in this paper, and should evaluate 
the efficiency of biological, filtration, and 
disinfection processes, as needed to achieve 
the desired water quality. 

Figure 7. Case Study 3 bAF ammonia concentrations with reclaimed 
water pretreatment plant

Figure 8. Case Study 3 filter effluent turbidity in reclaimed water 
pretreatment plant

aBout tHE autHorS
• Mike Wilson is a client service manager 

and senior technologist in CH2M Hill’s 
Boston office. Mr. Wilson also is serving 
as a WEF delegate for NEWEA. He has 
published several papers on industrial 
water reuse and reclamation, and 
embodied energy in the water cycle. 

• Larry Schimmoller is CH2M HILL’s global 
water reclamation leader and is located 
in Denver, Colo.

• Joe Nattress is a senior technologist for 
CH2M HILL in Philadelphia, Penn., and 
helps clients select the most appropriate 
water technology. 

rEFErEnCES
• Energy Information Agency, EIA Data 

Summary, Electricity Generation, 2011. 
• United States Geological Survey (USGS), 

Water Use Data, Summary. 
• Veil, J.A., Argonne National Laboratory, 

Use of Reclaimed Water for Power Plant 
Cooling, U.S. Department of Energy 
National Energy Technology Laboratory, 
August 2007. 

• Wilson, “Embodied Energy in the Water 
Cycle.” Water Environment Federation. 
WEFTEC. 2009.

Figure 6. 717-MW low-sulfur coal-fired power plant with reclaimed water 
pretreatment plant

table 7. 717-Mw low-sulfur coal water pretreatment raw feed water 
quality

Parameter in raw Feed Secondary 
Effluent 

average raw water 
Concentration*

Flow (gpm)/(Lpm) 10,200 (38,600)

Alkalinity (bicarbonate) 158

Ammonia 15.8

biochemical Oxygen demand (bOd) 16

Chemical Oxygen demand (COd) -

Chloride 160

iron -

MbAs -

pH 6.6

Tds -

Total Organic Carbon (TOC) -

Tss 12

Langlier saturation index (Lsi) -

*(mg/L or gallons per minute)

table 8. BaF and cloth disk filter design criteria

BaF Criteria description

Filter Cells 7

Cell size 704 ft2 (65 m2)

depth 9.8 ft (3.0 m)

Hydraulic peak (N-1) 3.79 gpm/sf (154 Lpm/sm)

Hydraulic Maximum (N) 2.47 gpm/sf (101 Lpm/sm)

CbOd Loading Rate 30 lbs/1,000 ft3 (482 kg/m3)

Tss Loading Rate 45 lbs/ 1,000 ft3 (722 kg/m3)

NH3-N Loading Rate 54 lbs/1,000 ft3 (867 kg/m3)

sludge generation 1,732 lbs/d (787 kg/d)

backwash Wastewater Max Month 285,050 gallons/day (1,078,900 L/d)

Air process/cell 300 scfm (8.5 scmm)

Air backwash/cell 400 scfm (11.3 scmm)

table 9. required effluent performance criteria for biological aerated 
filter

daily Average Less than 2.0 mg/L NH3-N

30-day (monthly) Running Average Less than 1.0 mg/L NH3-N



36  |  NEWEA JOURNAL  WINTER 2014 NEWEA JOURNAL  WINTER 2014  |  37

 

FEATURE

Mercury—an old problem with new 
implications
WiLLiAM pOTOCHNiAk, p.E., Capaccio Environmental Engineering, inc., Marlborough, MA 

MATTHEW MELviN, EiT, Capaccio Environmental Engineering, inc., Marlborough, MA

AbSTRACT  |  Although the use of elemental mercury is rare in modern healthcare facilities, environmental 

agencies have increased the regulatory enforcement against healthcare institutions for mercury 

discharges. Many times, mercury can be contained in wastewater discharged from research and clinical 

laboratories to the sewer. in Massachusetts, the department of Environmental protection (MassdEp) and 

the Massachusetts Water Resources Authority (MWRA) prohibit the discharge of mercury to the sewer 

system, and enforce this prohibition with an effluent limitation of 1 part per billion (ppb) from regulated 

industries and institutions. 

A major hospital in boston recently installed a mercury removal system at one of its clinical and research 

buildings. successfully treating laboratory wastewater to meet such stringent effluent limits relied on 

selecting a treatment method that could remove the predominant species of mercury in the effluent. 

Treatability and pilot testing were crucial in pursuing the most applicable and cost-effective options, as 

research has substantiated that mercury is an unpredictable element that readily changes species.

KEYWORDS  |  Mercury removal, hospital wastewater, equilibrium testing, column testing, pilot testing, 

industrial wastewater pretreatment system (iWps), ion exchange (iX), granular activated carbon (gAC)

|  MERCURY—AN OlD PROblEM WITH NEW IMPlICATIONS  |

introduCtion
Many major hospitals, especially research-based institutions, continue to 
experience the effects of historical mercury use. Even with the reduction or 
elimination of mercury from present-day products, mercury and mercury-
containing compounds continue to be in collection systems and piping within 
older hospital buildings from past use and practices. This situation is often 
referred to as “legacy mercury.”

Testing of various laboratory products has shown that some current 
reagents and compounds commonly used in laboratories still contain mercury 
in trace amounts. However, because the mercury makes up less than 0.1 
percent of the compound, manufacturers are not required to include it on 